
 
 
 

http://researchcommons.waikato.ac.nz/ 
 
 

Research Commons at the University of Waikato 
 
Copyright Statement: 

The digital copy of this thesis is protected by the Copyright Act 1994 (New Zealand). 

The thesis may be consulted by you, provided you comply with the provisions of the 

Act and the following conditions of use:  

 Any use you make of these documents or images must be for research or private 

study purposes only, and you may not make them available to any other person.  

 Authors control the copyright of their thesis. You will recognise the author’s right 

to be identified as the author of the thesis, and due acknowledgement will be 

made to the author where appropriate.  
[...]
reached (Judd, 2011).When the point of maximum pressure is reached the membrane 

operation cannot be sustained, at this point chemical cleaning is required to return the 

pressure close to the original pressure value. 

 

By determining the “right” flux rate a reduction of the membrane fouling can be 

achieved, a balance between the flux, physical and chemical cleaning should be 

obtained to optimise operation and reduce the running cost of the membranes (Judd, 

2011). 



 

 52 

2.7 Summary and Research Questions  

The activated sludge process is known to have several deficiencies in comparison 

with the MBR, such as high sludge production, bigger footprint and reduced effluent 

quality (Gonzalez, Petrovic, & Barcelo, 2007; Judd, 2007, 2011; Leiknes, 2010; 

Visvanathan, Ben Aim, & Parameshwaran, 2000). However, the MBR also has 

drawbacks, such as greater process complexity and higher running costs. The MBR 

cost is mainly associated with membrane fouling and membrane cleanliness (Cornal 

et al., 2003; Gil et al., 2010; Judd, 2007; Verrecht et al., 2010).  
 

There appears to be only a limited number of studies comparing the MBR wastewater 

treatment system with the Bardenpho activated sludge process. Therefore there is a 

need to investigate the operation of both the plants, focusing on treatment qualities in 

relation to the operating costs, to provide a better understanding of MBR systems in 

comparison to a Bardenpho activated sludge treatment process.  

 

Based on the literature presented in this chapter, the research questions of this thesis 

are: 

 

1. How does the effluent quality of the MBR system and a Bardenpho activated 

sludge process, operating under similar conditions and influent qualities, 

compare? 

2. How do the operational costs of the MBR system and a Bardenpho activated 

sludge process, operating under similar inflow rates, compare? 

 

Chapters 3 and 4 will describe the MBR and the Bardenpho activated sludge 

wastewater treatment plants and Chapter 5 will present the details of the methodology 

which was used to examine these questions.  

 

 



 

 53 

Chapter 3: Rotorua’s Conventional Treatment Plant 

Description  

3.1 Introduction  

The first sewerage scheme in Rotorua was constructed in 1891 covering the central 

business district. Between 1926 and 1969 the reticulation network was expanded to 

include other parts of the city. In 1973, the wastewater treatment plant (WWTP) was 

expanded with additional secondary treatment, comprising of a standard biological 

nutrient removal system, and some chemical stripping of phosphorus. At this time 

there was a substantial expansion of the reticulation network and increase in 

population. 

 

In 1991, another significant upgrade of the WWTP was completed converting the 

standard biological removal system to the Bardenpho biological nutrient removal 

system, which was designed to further reduce nitrogen. Also at the same time the 

direct discharge of the effluent to the lake was replaced with a Land Treatment 

System (LTS). The LTS was constructed in the Whakarewarewa Forest using a slow 

rate irrigation of trees. 

 

In 2005 the treatment plant was upgraded to suit an increased population of 75,000. 

New return activated sludge (RAS) pumps and methanol dosing were installed to 

further increase nitrogen removal.  

 

Between the years 2006 and 2008, ethanol replaced methanol as it was found that the 

population growth rate of methanol-utilising bacteria was too slow for the available 

residence time. Flow-balancing was introduced where a portion of the peak inflow is 

stored and then fed in during periods of low-flow, to create a slightly more stable 

flow through the Bardenpho (Figure 19). 



 

 54 

 

Figure 19: Rotorua Wastewater treatment plant before the MBR upgrade  

 

In 2009 it was determined that the Bardenpho process alone could not produce the 

desirable removal rate of nutrients, therefore additional improvement was required. 

After investigation of the market and site limitations it was agreed to add the MBR 

process as part of the plant (Described in more detail in Chapter 4). 

 

The construction of the MBR was completed at the beginning of 2012. Up to this 

time all the flow, averaging approximately 19 ML/d, was directed to the Bardenpho 

process. The performance of the Bardenpho during this time will be presented in the 

results chapter. 

 



 

 55 

3.2 Process description 

A description and illustration (Figure 20) of the Rotorua conventional treatment 

process is presented in this section. 

 

At the beginning of the treatment process the raw wastewater entering the treatment 

plant initially passes through a three millimeter rotary drum screen and a Vortex 

Pista-grit trap to remove large material and grit. The large material and grit from both 

the screen and the grit trap is collected and sent to the landfill. 

 

The raw wastewater is then pumped to three primary sedimentation tanks (each 

1000m3) where primary sludge settles. The primary sludge is then thickened; a small 

fraction is partially fermented to produce volatile fatty-acids (VFA), while the rest is 

pumped to the sludge storage tanks. The VFA is pumped to the anaerobic cell of the 

Bardenpho as a carbon supplement. 

 

The primary effluent exiting from the primary clarifier and the partially fermented 

sludge from the VFA system are pumped to the secondary treatment. The secondary 

treatment involves a five stage Bardenpho process: (1) anaerobic fermentation; (2) 

first anoxic; (3) aeration; (4) second anoxic; and (5) reaeration; with eighty percent 

recycle from stage 3 back to stage 2. To be able to maintain sufficient carbon required 

for the biological treatment, ethanol is added to the fourth stage of the Bardenpho.  

 

Excessive flow coming into the Bardenpho is directed to an equalisation tank to 

ensure flow and contaminant level are balanced. An old clarifier is utilised for 

equalisation. 

 

The effluent coming out of the Bardenpho is separated in two clarifiers and stored in 

ponds (each 6000m3) at the treatment plant. To maintain a constant population of 

micro-organisms in the Bardenpho, a return activated sludge is circulated from the 

second clarifier back into the Bardenpho stage 1.  

 



 

 56 

The waste activated sludge (WAS) from the Bardenpho process is directed to the 

dissolved air flotation (DAF) facility, which is used to separate the liquid from solids. 

The sludge coming out of the DAF is then pumped to the sludge storage tank and the 

liquid is returned to the Bardenpho stage 3. 

 

Sludge from the sludge storage tank goes through a filter bed press which dewaters 

the sludge. The dewatered sludge is then re-used in worm farms, while the liquid is 

pumped back to the Bardenpho. 

 

The final effluent stored in the plant ponds is pumped and discharged to the land 

treatment system (LST) through a slow irrigation system located at the 

Whakawerawera forest.  

 

Figure 20: Rotorua conventional wastewater treatment plant – process diagram 



 

 57 

3.3 Plant facilities 

3.3.1 Introduction 

This section explains in more detail the major components within the conventional 

treatment process. The relevant components will be used in the results chapter to 

evaluate the total running cost of the Bardenpho system. 

 

3.3.2 Preliminary screen 

The first element of treatment at the treatment plant is a rotating drum screen with a 

three millimeter wedge wire mesh (Figure 22). The screen is designed to work 

continuously and is common in both the MBR and the Bardenpho processes.  

 

 

Figure 21: Rotorua treatment plant preliminary rotary drum screen 

 

The screen collects on average approximately 202 tonnes a year of waste that is 

disposed in the landfill daily at $49 per tonne.  



 

 58 

After screening, the wastewater continues toward the second treatment within the 

preliminary stage, the grit trap. Table 7 presents the wastewater composition before it 

enters the grit trap. 

 

Table 7: Post screen wastewater characteristics 

 

Parameters 
 

 

Average Level (mg/L) 

 

Alkalinity 

Total Phosphorus  

Ammonia  

Total Kjeldahl nitrogen (org N + NH4
+) 

Biodegradable organics (BOD5) 

Chemical oxygen demand (COD) 

Total Suspended Solids 

pH 

 

 

201.09 

6.01 

32.29 

48.6  

197.83 

449.48 

387.34 

7.17 

 

Data was taken from RDC WWTP Laboratory from the 22/2/2012 until 20/12/2012 

 

3.3.3 Grit trap 

After the wastewater passes through the three millimeter screen it gravitates to two 

Vortex Pista grit trap chambers. The Vortex Pista type grit trap consists of a cylin-

drical tank in which the flow enters tangentially, creating a vortex flow pattern. The 

grit settles by gravity into the bottom grit trap hopper and is then removed by two grit 

pumps (Figure 22). The grit trap system removes approximately one tonne a week of 

fat and solids which are collected in a bin using a screw conveyor. The collected fat 

and solids are disposed of at the landfill daily, with a monthly cost of $ 400. 

 



 

 59 

 

Figure 22: Rotorua treatment plant Vortex Pista grit trap 

 

3.3.4 Primary clarifier pumps 

The primary clarifier feed consists of three submergible NP3201.180~624, 21kW 

Flygt pumps (Figure 23). The primary pumps transfer preliminary treated wastewater 

to the three primary clarifiers. The pumps are submerged in a well, situated after the 

grit trap.  

 

The primary feed pumps are programmed to operate according to the water level. The 

pumps will stop whenever the water level in the pump chamber is below pump start 

level and will be ramped as water level increases. 

 



 

 60 

 

Figure 23: Conventional process primary clarifier feed pumps 

 

3.3.5 Primary clarifier 

Preliminary treated wastewater is sent to three 1000m3 circular sedimentation tanks 

which are mechanically cleaned (Figure 24). The wastewater is introduced in the 

center of the tank in a pipe encased in concrete beneath the tank floor. At the center 

of the tank, the wastewater enters a circular well, designed to distribute the flow 

equally in all directions. 

 

The sludge is removed by the scraper attached to the arms at the bottom of the tank, 

while a blade that is connected on the surface removes the scum. The clarified liquid 

or primary effluent is skimmed off over a weir at the clarifier edge. 

 



 

 61 

 

Figure 24: Rotorua’s primary clarifier 

 

The primary clarifier has retention time of between two to three hours. This retention 

time was set to allow a minimum of suspended solids to be removed. The relatively 

high suspended solids effluent is used to feed the biological treatment, reducing the 

need to add higher amounts of carbon source (ethanol) into the biological treatment. 

 



 

 62 

The typical performance of the Rotorua primary clarifier is summarised in Table 8. 

 

Table 8: Rotorua primary clarifier performance 

 
Constituents 
 

 
Clarifier influent (mg/l)1 

 
Clarifier effluent (mg/l)  

 
% removal (%) 

 
BOD5 
COD 
TKN 
TP 
TSS 

 
197.92 
451.76 
47.94 
6.02 

383.50 

 
100.00 
241.99 
47.49 
5.54 

119.27 

 
49.47 
46.43 
0.94 
7.97 
68.90 

 
Data was taken from RDC WWTP Laboratory from the 11/1/2012 until 20/12/2012 
1 The clarifier influent concentration represents values prior to the grit trap 

 

3.3.6 Volatile fatty acid system 

The sludge generated in the primary clarifier is transferred into a sludge thickener 

tank. The sludge thickener dewaters the sludge and the liquor is pumped via a set of 

5.9kW pumps (Figure 25) to the anaerobic tank within the Bardenpho process. 

 

The sludge out of the sludge thickener is pumped by a set of 11 kW pumps to the 

volatile fatty acid (VFA) fermenter tank for an anaerobic digestion of the sludge. 

There is a ten day sludge digestion period to allow the volatile fatty acid to be 

produced through the acidogenesis process. The volatile fatty acids are then recycled 

back into the anaerobic tank within the Bardenpho for reuse. 

 



 

 63 

 

Figure 25: VFA system 

 

Table 9 summaries the average VFA outlet characteristics going into the anaerobic 

tank within the Bardenpho process. 

 

Table 9: VFA wastewater characteristics 

 

Parameters 

 

Average Level (mg/L) 

 

VFA 

Total Phosphorus  

Ammonia  

Total Kjeldahl nitrogen (org N + NH4
+) 

Organic nitrogen 

Chemical oxygen demand (COD) 

Total Suspended Solids (TSS) 

pH 

 

72.35 

7.60 

34.54 

55.70  

21.24 

591.13 

265.40 

6.74 

 

 

Data was taken from RDC WWTP Laboratory from the 16/2/2012 until 21/12/2012 

 



 

 64 

3.3.7 Bardenpho feed pumps  

The Bardenpho feed consists of four submergible NP3202.180~616, 22kW Flygt 

pumps (Figure 26). The pumps transfer the primary treated wastewater (Table 8) to 

the first stage within the Bardenpho process, the anaerobic tank.  

 

 

Figure 26: Bardenpho feed pumps 

 

3.3.8 Bardempho process 

The Bardenpho system in Rotorua is a biological nutrient removal process which has 

five stages (Figure 27) and was built on a total area of 1773 m2 (88.67 m by 20 m) 

with a total volume of 9044 m3.  

 



 

 65 

 

Figure 27: Rotorua five stage Bardenpho treatment system 

 

The first stage in the Bardenpho is the anaerobic tank; the anaerobic tank feeds from 

three different sources which are mixed within the tank. The sources are:  

 

1. Primary treated influent pumped by the Bardenpho feed pumps (section 3.3.7)  

2. Activated sludge coming from the second clarifier pumped by the RAS pumps 
(section 3.3.9) 

3. Volatile fatty acid produced by the VFC system (section 3.3.6) 

 

The anaerobic tank plays an important role in:  

 

1. The breakdown of complex particulate matter and the conversion of this 
particulate matter into dissolved compounds of lower molecular weight.  



 

 66 

2. Assisting with the removal of phosphorus. The phosphorus removal rates are 
improved by using biological stress by transferring from anaerobic conditions 
to aerobic conditions.  

3. Encouraging the growth of denitrifying bacteria by providing an environment 
without oxygen.  

 

The second stage of the Bardenpho system is the first anoxic tank. The first anoxic 

tank feeds from the anaerobic tank and from the aerobic tank via the MLSS pumps. 

The mixed liquor from the aerobic tank contains nitrates (due to the nitrification 

process occuring within the aerobic tank) which are mixed with the bacteria produced 

in the anaerobic tank. The bacteria uses the organic matter in the influent (sourced 

from the primary and the VFA feed) to reduce the nitrate to gaseous nitrogen through 

the denitrification process. Approximately two thirds of the total nitrogen entering the 

Bardenpho system is removed at this stage. 

 

The third stage of the Bardenpho process is the aerobic stage aerated by blowers and 

diffusers. Each blower has a capacity of 3230 Nm3/h when operating with a discharge 

pressure of 55kPa. The diffusers are spread around the tank to create a uniform 

distribution of dissolved oxygen. The blowers will operate to maintain different levels 

of dissolved oxygen (DO) in three compartments within the aerobic tank. The range 

of the DO is 1.8 mg/l to 2 mg/l. In the aerobic tank ammonia is converted to nitrate in 

the nitrification process. During the nitrification process a source of carbon is needed 

which is supplied by a feed from the first anoxic tank and from the DAF liquor feed. 

Uptake of phosphorus by the bacteria also occurs in this tank. 

 

The fourth stage of the Bardenpho process is the second anoxic stage, where the 

nitrates that were not recycled in the first anoxic tank from the aerobic tank continue 

on to the second tank to be removed by the denitrification process. In the second 

anoxic tank organic carbon is limited because of the denitrification and the 

nitrification processes occurring in the previous tanks consuming the carbon. Ethanol 

is injected into this tank to increase the level of carbon.  



 

 67 

The final stage of the Bardenpho is the re-aeration tank. The re-aeration tank receives 

flow from the second anoxic tank and is aerated to a DO level of 1.5 mg/l to ensure 

retention of phosphorus by the biomass. 

 

3.3.9 Recycled activated sludge pumps 

The recycled activated sludge (RAS) pumps consist of three dry NP3201.180~627 

Flygt pumps (Figure 28). The pumps transfer sludge from the second clarifier to the 

anaerobic tank within the Bardenpho process.  

 

 

Figure 28: Bardenpho RAS pumps 

 

3.3.10 Ethanol dosing 

The wastewater feed entering the Rotorua treatment plant has relatively low carbon 

content. Carbon is an important component in the removal of nitrogen. To ensure the 

treatment process has enough carbon, an external carbon source is added in the form 

of ethanol to the Bardenpho second anoxic tank. The Bardenpho ethanol dosing 

system (Figure 29) shares the same ethanol tank with the MBR plant, but includes a 

separate dosing pump and injection system. 



 

 68 

 

Figure 29: Bardenpho and MBR Ethanol tank 

 

The ethanol is supplied through a dosing pump at an average flow rate range of 30 

L/hr. The daily volume of ethanol is set manually according to the level of nitrate in 

the final effluent and will vary throughout the day. 

 

3.3.11 Second clarifier 

Liquor from the de-aeration tank is gravity fed to two 3180 m3 clarifiers situated 

behind the Bardenpho process (Figure 30). The clarifier originally was designed to 

have a retention time of approximately seven hours; however with the MBR taking 

some of the load, the retention time is currently estimated to be nine to ten hours.  

 

The operation and structure of the second clarifier is similar to the primary clarifier 

presented in section 3.3.5. However, the second clarifier is larger and allows longer 

retention times to permit enough time for the solids to settle, producing the final 

sludge which is pumped back to the Bardenpho first tank, the anaerobic tank. The 

liquid produced in the second clarifier is the Bardenpho final effluent.  



 

 69 

 

Figure 30: Second clarifier 

 

The final effluent composition is presented in Table 10. 

 

Table 10: Bardenpho final effluent characteristics 

 
Parameters 

 

 
Average Level (mg/L) 

 

Alkalinity 

Total Nitrogen 

Total Phosphorus  

Ammonia  

Organic nitrogen 

Chemical oxygen demand (COD) 

Total Suspended Solids (TSS) 

pH 

 

 

77.62 

4.96 

2.56 

0.25 

3.05 

40.90 

27.24 

7.12 

 

Data was taken from RDC WWTP Laboratory from the 29/10/2012 until 18/1/2013 



 

 70 

3.3.12 Final effluent pond 

The final effluent produced in the second clarifier is gravity fed to two 6000 m3 ponds 

(Figure 31) situated approximately 100 meters away. From the ponds the final 

effluent is moved using four pumps to another set of ponds located in the 

Whakarewarewa forest where the effluent is used for irrigating 193 hectares of 

forestry. 

 

The ponds at the plant have two days of average flow storage to allow sufficient 

capacity in case of a pump or a pipe failure. The ponds are emptied during low 

electricity tariff periods.  

 

 

Figure 31: WWTP final effluent ponds 

 

3.3.13 Dissolved air flotation  

The waste from the Bardenpho de-aeration tank is pumped to the dissolved air 

flotation (DAF) system (Figure 32) using the WAS pumps. The Bardenpho WAS 

average concentration is 3000 mg/l and is removed by WAS pumps at an average 

flow of 925 m3/d. 

 



 

 71 

The WAS entering the DAF is supersaturated with pressurised air. The dissolved air 

is released as fine bubbles that float suspended material to the surface where it can be 

scraped off. The liquor coming out of the DAF is recycled back to the Bardenpho 

aeration tank. The DAF solids are transferred to the sludge storage tank and mixed 

with the WAS pumped from the MBR. 

 

 

Figure 32: DAF arrangement 

 

3.3.14 Filter Belt Press arrangement  

Sludge from the DAF and VFA system are pumped to the sludge storage tank, mixed, 

and fed into the filter belt press (FBP) system (Figure 33). 



 

 72 

 

Figure 33: Filter belt press system 

 

The sludge feed on average contains 4 % solids, it is passed between two belts which 

are compressed together between sets of rollers, squeezing out the water which is 

then pumped back into the Bardenpho process. When the sludge passes through the 

final pair of rollers in the process, the belts holding the solids are separated and the 

solid layer is scraped off into a container. The total final dewatered sludge produced 

by both the MBR and the Bardenpho is 8523 m3/year with 17% being solids. The de-

watered sludge is composted in worm farms at a total cost of $750,000 a year.  

 

3.4 Summary of the Bardenpho components 

Some of the plant facilities described in section 3.3 are common to both the 

Bardenpho and MBR processes and are not part of the plant secondary treatment. To 

be able to compare the Bardenpho with the MBR process only the components that 

are relevant to each of the processes will be analysed. The Bardenpho major 

components are presented in Table 11. Each of the components’ power rating will be 



 

 73 

used together with the operating hours to show the running costs of the Bardenpho 

process and the results presented in Chapter 6.  

 

Table 11: Bardenpho proccess major components parameter summary 

 
Description 

 
No of 

items 

 
Power rating1  

 

 
Flow2 

 
Pressure2 

 

 

WAS pump 

Bardenpho feed pump 

Anaerobic tank mixer 

First anoxic tank mixer 

Aeration tank blower 

MLSS pump 

Second anoxic mixer 

Second clarifier  

RAS pump  

DAF liquor pump 

Blower fan 

 

 

2 

4 

3 

3 

5 

2 

3 

2 

3 

2 

3 

 

8.5 kW 

21 kW 

2 - 5.9 kW 

2 kW 

40 kW 

7.4 kW 

2 kW 

0.37 kW 

16.8 kW 

18.8 kW 

1.1 kW 

 

178 m3/h 

774 m3/h 

- 

- 

3230 m3/h 

1991 m3/h 

- 

- 

756 m3/h 

52.5 m3/h 

- 

 

8.6 m 

7 m 

- 

- 

0.993 bar 

0.65 m 

- 

- 

5.2 m 

8.5 m 

- 

1 The power rating rate was taken from the manufacturer performance curve where available 

when the curve was not available the size of the motor was used 
2 Best efficiency point at 50 Hz  

 

3.5 Bardenpho capital cost estimate  

3.5.1 Introduction  

The aim of this section is to provide a capital cost estimate of the Rotorua Bardenpho 

treatment system so that it can be compared with the capital cost of the MBR system. 

The calculation of the Bardenpho capital cost was evaluated in two stagess. Initially 

the MBR capital costs were used to estimate the cost of the Bardenpho by using a 

correcting factor. Then these costs where compared against the Bardenpho costing 



 

 74 

from the wastewater treatment plant assent management plan to conclude the 

Bardenpho estimated capital cost. 

 

3.5.2 Bardenpho capital cost estimate using the MBR costing 

The MBR system was designed and constructed using existing infrastructure within 

the wastewater treatment plant. Therefore, the capital cost of the MBR as presented in 

Chapter 4, would be different if it was built without the use of existing infrastructure. 

To be able to compare the two processes it is important to evaluate the cost of the 

Bardenpho as if it was also built on existing infrastructure. In order to do this, the 

MBR cost components were used with some adjustments to give a comparable capital 

cost for the Bardenpho.  

 

To calculate the estimated capital cost of the Bardenpho, the cost of the individual 

items required to build the Bardenpho system were calculated by taking the quoted 

cost for the relevant items from the MBR work and using the power law equation 

(equation 5) to account for scale (Bouman, Jesen, & Wake, 2005).  

 

Cs/Cr = (S/Sr)(a)                                                                                                   (5) 

 

Where:  

Cs - represents the cost of the Bardenpho equipment. 

Cr - represents the known cost of relevant MBR equipment. 

S - represents the Bardenpho equipment size, for example tank volume or flow. 

Sr – represents the known relevant equipment size within the MBR. 

a – represents a scaling exponent of 2/3.  

 

A summary of the estimated capital costs of the Bardenpho components, calculated 

using the power law equation are presented in Table 12.  



 

 75 

Table 12: Bardenpho estimated capital cost using the power law equation 

 

Item 

 

 

Component 

 

 

Cost ($) 

 

 

1 

2 

3 

4 

5 

 

 

Design work 

Blowers and diffusers 

Pumps and mixers 

SCADA and control 

Construction and Installation 

 

TOTAL CAPITAL COST 

 

1,276,470 

929,065 

2,612,584 

338,073 

10,303,272 

 

15,459,464 

Note: The cost breakdown is presented in Appendix 1 

 

The general description of the scope of work of each item included in Table 12 is 

presented below: 

 

1. Design work: The cost of this item was estimated to be 9% of the total 

construction cost, item 2 to 5 (The Institution of Professional Engineers NZ, 

2004) 

2. Blowers and Diffusers: The cost estimate of these items included the supply 

of diffusers and blowers. The value mentioned in this item taking the relevant 

costs from the MBR and multiplies it by 2.83, which is the ratio of the aerobic 

Bardenpho tank and the MBR aerobic tank. 

3. Pumps and mixers: The cost estimate of these items includes the supply, 

manufacture and delivery of MLSS pumps, RAS pumps, anoxic and de-

aeration tanks mixers, WAS pumps, feed pumps and ethanol dosing pump. 

The pump value mentioned in this item taking the relevant costs from the 

MBR and multiplies it by 1.74, which is the ratio of the flow rates of the 

Bardenpho process and the MBR system. The mixer estimated cost in this 

item was calculated using the tanks ration of 2.82. 



 

 76 

4. SCADA and control: The cost of these items were estimated using the MBR 

relevant cost and multiply it by 1.74, which is the ratio of the flow rates of the 

Bardenpho process and the MBR system.  

5. Construction and installation: The cost of these items were estimated using 

the MBR relevant cost and multiply it by 1.74, which is the ratio of the flow 

rates of the Bardenpho process and the MBR system. The Bardenpho tanks 

estimated cost in this item was calculated using the ratio of Bardenpho 

process tank size with the MBR system tank size (2.82). 



 

 77 

3.5.3 Bardenpho capital cost estimate using the Bardenpho asset value 

For the purpose of budgeting and maintenance of the wastewater treatment plant, the 

Rotorua District Council (RDC) keeps records of the cost estimate of some of the 

plant components. These costs are reported annually in the asset management plan of 

the wastewater treatment plant. Only the relevant costs for the Bardenpho system 

were taken from the asset management plan and were used for calculating the capital 

cost of the Bardenpho (Table 13).  

 

Table 13: The Bardenpho estimated capital cost using the RDC asset plan 

 
Item 

 

 
Component 

 
Cost ($) 

 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

 

Primary Pump Station  

Bardenpho  

Second Clarifiers  

Sludge Liquids Pump Station  

WAS Pump Station  

Blower Plant Room  

Motor Control Centre  

Ethanol Dosing Facility  

Final Effluent Pump Station1 

Design work  

 

TOTAL CAPITAL COST  

 

 

513,557 

6,423,989 

2,766,524 

127,384 

204,977 

520,857 

1,300,702 

636,900 

513,557 

1,170,760 

 

14,179,207 

 

Note: The cost breakdown is presented in Appendix 2 
1 Added to allow a “like with like” comparison with the MBR system  

 

The general description of each item in Table 13 is presented below: 

 

1. Primary pump station: The cost estimate of this item included the supply and 

construction of the primary pumping station wet well, pumps, spare parts and 

electrical equipment.  



 

 78 

2. Bardenpho: The cost estimate of this item included the supply and 

construction of the Bardenpho structure and lining, mixers, diffusers, pumps, 

valves, electrical equipment and monitoring equipment.  

3. Second clarifiers: The cost estimate of this item included the supply and 

construction of two clarifiers and lining, motors, pumps, flow meters, valves 

and electrical equipment.  

4. Sludge liquids pump station: The cost estimate of this item included the 

supply and construction of the sludge liquids wet well, pumps and electrical 

equipment.  

5. WAS pump station: The cost estimate of this item included the supply and 

construction of the waste activated sludge wet well, pumps and electrical 

equipment.  

6. Blower plant room: The cost estimate of this item included the supply and the 

installation of the blowers and air compressors.  

7. Motor control centre: The cost estimate of this item included the supply and 

construction of the control room building, cabinets, pumps drivers and 

starters, meters and control panels. 

8. Ethanol dosing facility: The cost estimate of this item included the supply and 

the installation of the ethanol tank, pipework, dosing pumps and electrical 

equipment.  

9. Final effluent pump station: The cost of the primary pump station (Item 1) 

was used. 

10. Design work: The cost of this item was estimated to be 9% of the total 

construction cost, items 1 to 9 (The Institution of Professional Engineers NZ, 

2004). 



 

 79 

3.5.4 Summary 

Two methods were used to evaluate the capital cost of the Bardenpho. The first 

method made use of the common components of the MBR and the Bardenpho, for 

example pumps, blowers and tanks, from the MBR contract and adjusting these 

component costs by a correcting factor using the power law equation. The second 

method made use of the relevant items and costs of the Bardenpho from the Rotorua 

District Council asset management plant figures. Table 14 presents the capital cost 

values obtained by using the two methods of calculation. 

 

Table 14: The Bardenpho capital cost comparison 

 

Method 

 

 

Capital Cost ($) 

 

Bardenpho estimated capital cost using the power 

law equation 

The Bardenpho estimated capital cost using the 

RDC asset plan 

 

 

15,459,464 

 

14,179,207 

 

 

The cost difference between the two methods is $ 1,280,257. In order to compare the 

Bardenpho capital cost with the MBR capital cost, the average cost of both methods 

of calculation was used (Table 15). 

 

Table 15: The Bardenpho system capital cost estimate 

 

Description 
 

 

Capital cost ($) 

 

Bardenpho treatment system 

 

 

14,819,336 

 

 



 

 80 

Chapter 4: Rotorua’s Membrane Bioreactor Plant 

Description 

4.1 Introduction 

The MBR plant at the Rotorua wastewater treatment plant was added to provide an 

increased capacity and improve treatment qualities. The flow through the MBR was 

designed to be 7,300 m3/day during normal operation allowing three hours of 

maximum flow of up to 11,000 m3/day. Before the construction of the MBR in May 

2012, all of the influent wastewater flow was directed to the Bardenpho.  

 

The MBR was constructed in an unused clarifier with two concentric rings (Figure 

34). The outer ring was separated into two zones, an anoxic zone (430 m3) and an 

aerobic zone (900 m3). The inner circle contains an additional anoxic zone (430m3) 

and a sealed unit to accommodate the membranes (249m3). After the membrane zone 

is the de-aeration zone (330m3).  

 

 

Figure 34: Existing clarifier was used to host the MBR system  

 



 

 81 

Top view of the MBR with the different zones and their flows is presented in Figure 

35. 

 

 

Figure 35: Rotorua MBR top view and flows 

 

The MBR system (Figure 36) includes two feeds, a fine screen (light blue), biological 

reactors, recirculation pumps, the membranes, coarse and fine blowers (orange), 

chemical dosing arrangement (purple) and permeate pumps and tanks (dark blue).  

 



 

 82 

 

Figure 36: Rotorua MBR configuration (taken from the MBR construction drawings - RDC) 

 

4.2 Rotorua Membrane Bioreactor process description 

The membrane bioreactor process is illustrated on Figure 37. The influent coming to 

the plant is primarily passed through a 3 mm screen and a grit trap which are common 

systems to both the Bardenpho and the MBR processes. The first feed to the MBR is 

taken after the grit trap. This feed, called preliminary feed, is high in organic carbon 

and can be used to reduce ethanol dosing later in the process. The second feed to the 

MBR is sourced after the primary clarifier; this feed is called primary feed. 

 

Both of the preliminary and primary feeds are pumped to the MBR process via 

separate pumps controlled by variable speed drivers. It is possible to feed the MBR 

from each of the feeds individually or combined whilst the remaining wastewater is 

treated in the Bardenpho process. 

 
The two preliminary and primary wastewater streams undergo a secondary screening 

stage using a three mm screen. After passing through the screen the influent flows to 



 

 83 

the first anoxic tank. From the anoxic tank the inflow continues to the aerobic tank, 

which is fitted with bubble diffusers to create an environment rich in oxygen.  

 
From the aerobic tank the mixed liquor is pumped to the second anoxic tank using the 

mixed liquor suspended solids (MLSS) pumps. From the second anoxic zone the 

liquid gravitates into the membranes tanks.  

 

With the use of the permeate pumps the effluent (permeate) is forced out of the 

membranes delivering the treated effluent into three storage tanks. The permeate 

pumps can work in reverse using the effluent from the storage tanks to backwash the 

membranes. From these tanks the effluent gravitates to a receiving manhole where it 

joins the effluent coming from the Bardenpho process. 

 

The sludge from the membrane zone drains into a chamber where it can be pumped to 

the de-aerated tank. Untreated liquid from the de-aerated tank passes to the first 

anoxic cell through an opening controlled by actuated penstock valves.  

 
The line connecting the membrane outlet and the permeate pumps is also joined to a 

citric acid and sodium hypochlorite dosing system. These chemicals can be used to 

clean the membrane when required. To chemically clean the membrane using either 

the citric acid or the sodium hypochlorite, the permeate pumps are reversed, this way 

the chemicals are injected to the permeate line via a set of booster pumps and mixed 

with the permeate to clean the membranes.  

 

An ethanol dosing system is connected to the second anoxic tank to provide 

supplementary carbon for the biological process. This ethanol dosing arrangement is 

common to both the MBR system and the Bardenpho. 

 



 

 84 

 

Figure 37: MBR process diagram 

 

4.3 The MBR facilities 

This section explains in more detail the major component within the MBR process. 

These components will be used in the results chapter to evaluate the total running cost 

of the MBR. 

 

4.3.1 Preliminary Feed Pump 

The preliminary pump is a single submergible NP3153.181 LT623, 9kW Flygt pump 

(Figure 38). The preliminary pump transfers preliminary treated water to the MBR 

screen. This feed increases the carbon matter required in the biological process, 

thereby reducing the amount of external carbon needed to be added later on in the 

process therefore reducing the operating costs of the treatment plant.  

 



 

 85 

 

Figure 38: MBR Preliminary wastewater feed pump  

 

The preliminary feed pump is programmed to normally operate according to the 

water level in the pump well and / or the water level in the first anoxic cell. The pump 

will generally stop whenever the water level in the wet well is below pump start level, 

the first anoxic cell water level exceeds a set high water level, no membrane tank is 

active or the MBR screen in not available. 

 

The flow coming out of the preliminary pump is monitored by a magnetic flow meter 

and can be used and viewed in the operator’s control room. The set points that control 

the pump, as well the pump driving frequency can be changed to revise the 

preliminary feed flow rate going to the MBR system. 

 

The preliminary feed flow during this work was set to maintain a flow rate of 50% of 

the total flow entering the MBR. The maximum flow entering the MBR from the 

preliminary feed was set not to exceed the maximum capacity of 65 l/s. The total flow 



 

 86 

entering the MBR can vary and is dependent on the total flow entering the wastewater 

treatment plant. When the pump is on auto mode the pump duty point changes 

automatically and is based on continuous monitoring of the flow entering the 

treatment plant, including the MBR. 

 

4.3.2 Primary Feed Pump 

The primary feed consists of two dry mounted NP3153.181 LT623, 9kW Flygt 

pumps (Figure 39). The primary pumps transfer primary treated water (same primary 

effluent pumped to the Bardenpho) to the MBR screen. The pumps are submerged in 

a well situated after the primary settling tanks.  

 

Similar to the preliminary feed pump, the primary feed pumps are programmed to 

normally operate according to the water level in the holding tank and the water level 

in the first anoxic cell. The pumps will generally stop whenever the water level in the 

holding tank is below the pump start level, the first anoxic cell water level exceeds a 

high water level set point, no membrane tank is active or the MBR screen is not 

available. 

 

The pumps are driven by a variable speed driver and can operate together or 

separately. Normally the pump will operate in a duty/assist configuration. The 

primary feed flow during this work was set to maintain 18 to 45% of total flow 

entering the MBR. The total flow entering the MBR was set not to exceed the 

maximum design capacity of the MBR of 11,000 m3/day. When the pump is on auto 

mode, the pumps duty point will change automatically and will be based on 

continuous monitoring of the flow entering the treatment plant, including the MBR. 

 



 

 87 

 

Figure 39: MBR Primary wastewater feed pump 

 

4.3.3 MBR Screen 

The screen used for theRotorua MBR is a rotary drum screen with 2 mm circular 

holes, manufactured by SAVI S.r.l. The type of the screen is Spiramatic and the 

model is VSA-1000-T with 1.1 kW motor (Figure 40). The maximum flow rate of the 

screen is 345 m3/h (95.83 l/s), which is 75% of the maximum flow of the MBR plant.  

 

The screen drum rotates around its own axle, conveying the screening waste into a 

hopper placed in the center of the drum. During this process particulates bigger than 2 

mm are separated from the wastewater allowing filtered influent to enter the MBR. 

After separation the solid particles are dehydrated and discharged into a container and 

disposed into the landfill. The screen needs to be washed periodically to operate 

without blockage. 



 

 88 

 

Figure 40: MBR screen 

 

4.3.4 First anoxic tank 

After screening, the wastewater is gravity fed to the 430 m3 first anoxic tank. The 

anoxic tank provides limited oxygen for the denitrification process to occur (Figure 

41). The tank includes an ITT Flygt SR4640.411 304SS; 3.3 kW mixer to keep the 

solids in suspension. Normally this mixer will operate continuously. 

 

The first anoxic tank also receives recycled flow from the aerobic tank via the RAS 

pump (section 4.3.6) and from the de-aeration tank (section 4.3.14).  



 

 89 

 

Figure 41: MBR first anoxic tank 

 

4.3.5 Aerobic tank 

The 900 m3 aerobic tank is rich in oxygen to allow biological nutrient removal to 
[...]

Daily reading of the flow is also recorded by the treatment plant operators. The 

operators normally start the reading in the morning between 8:00 a.m. to 9:00 a.m. 

The operator will use a printed monthly table worksheet (Appendix 4) and will 

handwrite the flow figures presented on the SCADA system screen. The collected 

data includes the previous day’s total flow, the instantaneous flow of the MBR 

preliminary (Raw) and primary feeds and the daily volume of permeate flow from 

each of the four MBR trains. Once the worksheet is completed for the month, it is 

stored in a box at the operation team room. Nine months of handwritten MBR flow 

data from the worksheets was then transferred onto an Excel spreadsheet for ease of 

analysis.  

 

The flow recorded in the Proficy system was used to determine the flow rate coming 

into the Bardenpho. This was calculated by reducing the MBR total feed (taken from 

the operator worksheets) from the total flow coming into the entire treatment plant. 

Eleven months of the Bardenpho flow was used to analysed the Bardenpho system. 

 

5.3 Working hours of the process components 

To be able to monitor the power consumption of the MBR and the Bardenpho 

process, as well as to understand the division of power use between the major 

components in each system, the operating hours of the components within the 

systems and the power rating were needed. Once the power rating and the operating 

hours are known, the consumption over a period of time can be calculated by 

multiplying the power rating by the operating time.  

 

5.3.1 Data collection of working hours   

Each of the main components consuming power within both the MBR and the 

Bardenpho processes are connected to and controlled from a control room. The 

control room for the MBR system is situated in the main building, while the 

Bardenpho control room is located in a different building near the Bardenpho system. 

 



 

 115 

In the relevant control room each of the components within the MBR and Bardenpho 

systems has a working hours meter that is read and recorded daily by the plant 

operators. Similar to the flow collecting procedure, the treatment plant operators will 

start recording the working hours in the beginning of the day, handwriting the plant’s 

component working hours on a worksheet (Appendix 4). Due to the high number of 

power consumer items included in the system, the recording process may continue 

until the middle of the day and sometimes even towards the end of the day. 

 

The handwritten recorded working hours of the MBR and the Bardenpho 

componentry was transferred from the operator’s completed worksheets onto an 

Excel spreadsheet for ease of analysis. 

 

5.4 Treatment quality 

To be able to compare the performance of MBR treatment process with the 

performance of the Bardenpho treatment process and also to be able to analyse the 

cost of treating a specific contaminant, it is necessary to include the test results of the 

wastewater influent and the treated effluent (or permeate in the case of the MBR). 

 

The Rotorua District Council Environmental Laboratory is located in the wastewater 

treatment plant and is responsible for monitoring both the MBR and Bartenpho plant 

performance. The Laboratory is certified by the international accreditation New 

Zealand (IANZ) and performs tests using the Standard Methods for the Analysis of 

Water and Wastewater (SMAWW) or United States Environmental Protection 

Agency (USEPA) methods. 

 

5.4.1 Plant performance data collection  

On average samples are taken by the treatment plant operators three times a week in 

the morning and delivered to the laboratory for analysis. The samples used in this 

study were taken from the point after the three millimeter screen (raw sewer), from a 



 

 116 

point after the primary clarifiers (primary effluent) and from the final pond area for 

the Bardenpho system (final effluent) or from the MBR permeate water (Figure 54).  

 

 

Figure 54: Rotorua wastewater treatment plant sampling location point 

 

The laboratory monitoring consists of a series of tests to determine the operation and 

performance of the wastewater treatment plant. For the purpose of this study the tests 

which were used for the comparison of the MBR and the Bardenpho were: 

 

• Total phosphorus (TP) 
• Total Kjeldahl nitrogen (TKN) 
• Chemical oxygen demand (COD) 
• Total suspended Solids (TSS) 
• Total oxygenaised nitrogen (TOXN) 
• Dissolved reactive phosphorus (DRP) 
• Ammonia  

 



 

 117 

After the tests are performed, the data is stored in the laboratory filing system and 

once the data has been validated it is exported into an excel work sheet and is 

available to the wastewater treatment plant scientist for further analysis and reporting. 

 

5.5 MBR and Bardenpho capital cost and net present value comparison 

The capital cost of both the MBR and the Bradenpho wastewater system was used to 

allow a full cost comparison between the two systems. For the cost comparison the 

net present value for both systems was calculated for a plant life time of 30 years 

(Verrecht et al., 2010), and long term inflation rate of 7.0 %, taking into account the 

plants capital cost and operating expenditures during the plant lifetime. 

 

5.5.1 MBR capital cost  

The total capital cost of the MBR which was used for the net present value 

comparison is $8,519,978 (Section 4.5). The capital cost included all the costs 

required to design, build and commission the MBR (Table 19).  

 

5.5.2 MBR operational cost  

The MBR operational cost is a composition of the MBR energy demand, sludge 

disposal, ethanol costs, chemical usage for membrane cleaning, membrane modules 

replacement and the operation and maintenance costs. 

  

5.5.2.1 Energy demand  
The individual contribution to energy of each of the MBR process components, as 

described in Section 4.4, Table 18 and illustrated in Figure 55, was used together with 

the working hours of each component to calculate the cost of energy consumed in the 

process of treating the wastewater using the MBR system. The cost of the consumed 

energy is the power rating over time multiplied by the tariff rate of twenty New 

Zealand cents per kW an hour. 

 



 

 118 

 

Figure 55: The MBR energy consumer items 

 

5.5.3 Bardenpho capital cost  

The total capital cost of the Bardenpho used for the net present value comparison is 

$14,819,336 (Section 3.5). 

 

5.5.4 Bardenpho operational cost  

The Bardenpho operational cost is a composition of energy demand, sludge disposal, 

ethanol dosing and the operation and maintenance costs. 

 

5.5.4.1 Energy demand  
The individual contribution to energy of the Bardenpho system relevant component 

as described in Section 3.4, Table 11 and illustrated in Figure 56, was used together 

with the working hour of each component to calculate the cost of energy consumed in 



 

 119 

the process of treating the wastewater using by the Bardenpho system. The cost of the 

consumed energy is the power rating over time will be multiplied by the tariff rate of 

twenty New Zealand cents per kW an hour. 

 

 

Figure 56: The Bardenpho energy consumer Items 



 

 120 

Chapter 6: Results and Discussion 

6.1 Introduction 

The purpose of this study was to analyse and compare the performance and cost of 

the membrane bioreactor (MBR) and Bardenpho wastewater treatment systems, 

working side by side, under similar influent qualities and environmental conditions.  

 

This chapter describes, discusses and compares the data collected over 13 months of 

operation for the Bardenpho activated sludge plant and 10 months of operation for 

MBR plant. The findings will be discussed in relation to similar studies completed in 

Europe, America, Australia and China. 

 

6.2 Wastewater treatment performance 

This section presents the performance results of the Bardenpho and MBR plants to 

address the first research question: “How does the effluent quality of the MBR 

system and a Bardenpho activated sludge process compare?” 

 

6.2.1 Bardenpho 

To evaluate the performance of the Bardenpho, the influent and effluent qualities of 

the Bardenpho wastewater treatment process were analysed during the time period 

30/10/2012 to 31/1/2013. This time frame represents a period when the Bardenpho 

received a portion of the flow entering the entire wastewater treatment plant. During 

this time period the flow rates entering the Bardenpho system ranged from 7,466 to 

16,496 m3/d. Table 23 shows the mean and standard deviation for the five different 

constituents measured on the influent and effluent of the Bardenpho system. 

  



 

 121 

Table 23: Average Bardenpho influent and effluent water characteristics from data collected 

between 30/10/12 to 31/1/13 at inflow rates of 7,466 to 16,496 m3/d. 

 
Constituent 

 

 
Influent 

concentration 
(mg/l) [SD1] 

 
Effluent 

concentration 
(mg/l) [SD1] 

 
Percentage 

removal  
(%)  

 
NH4-N 
TKN 
Total-P 
TSS 
COD 
DRP 
Organic-N 
TOXN 
 

 
36.11 [2.35] 
48.77 [3.27] 
5.97 [0.55] 

125.08 [22.43] 
252.52 [22.43]] 

4.04 [0.45] 
12.66 [2.48] 

- 

 
0.22 [0.73] 
2.98 [2.87] 
2.76 [1.95] 

24.47 [34.75] 
37.30 [36.08] 

2.11 [1.64] 
2.79 [2.48] 
2.35 [1.79] 

 
99.38 
93.90 
60.48 
83.58 
85.55 
61.71 
78.01 

- 

1 SD = standard deviation 

 

The Bardenpho influent passes through a preliminary treatment that includes a 3 mm 

screen, a grit trap and primary sedimentation. During the preliminary treatment grit, 

suspended and floating debris are removed. The characteristics of the raw sewer are 

within the lower typical domestic wastewater concentration range of biodegradable 

organics, total phosphorus and total suspended solids, and midrange for total nitrogen 

(Crites & Tchobanoglous, 1998; Metcalf & Eddy, 2003). Through the primary 

sedimentation tanks approximately 50% of the biodegradable organics, 70% of 

suspended solids and less than 8% of nutrients are removed (Section 3.3.5). These 

removal ranges are due to a two to three hour retention time in the primary clarifier, 

and are within the higher range of typical removal rates mentioned in the literature 

(Crites & Tchobanoglous, 1998; Metcalf & Eddy, 2003). 

 

Since the installation of the MBR system, reduced and better equalised flow has been 

entering the Bardenpho process. The reduced and equalised flow both contribute to a 

higher plant performance due to higher contact times between the wastewater and the 

bacteria, higher sedimentation time at the second clarifier and more uniform flow and 

concentration of contaminants. 

 



 

 122 

6.2.1.1 Nitrogen removal  
When the wastewater enters the Bardenpho it contains an average level of 48.77 mg/l 

of TKN, with a standard deviation of 3.27. The removal rate of the Bardenpho system 

during the monitored period was 99% for ammonia and 78% for organic nitrogen. 

This removal rate of ammonia occurs in the nitrification / denitrification processes 

taking place mainly within the Bardenpho aerobic tank and two anoxic tanks. This 

arrangement, together with a recirculation rate of 75% of the flow and dosage of 

ethanol, manages to remove the majority of the ammonia and convert it into nitrogen 

gas. The high removal rate of ammonia indicates the existence of a sufficient carbon 

source (achieved through ethanol dosing), appropriate anoxic conditions and aerobic 

conditions (achieved through aeration) and good contact time between the bacteria 

and the influent due to correct tank sizing and the equalisation of flow in the 

Bardenpho tanks. 

 

The removal rate of the organic nitrogen is completed through two mechanisms; the 

first is the nitrification / denitrification which removes the organic nitrogen that was 

converted into ammonia in the anaerobic condition within the Bardenpho system and 

the second mechanism is through sedimentation, taking place in the second clarifier 

with an average retention time of 8 hours. Normally the organic nitrogen component 

makes up a large part of the total nitrogen in the effluent of a traditional activated 

sludge process (Sattayatewa, Pagilla, Pitt, Selock, & Bruton, 2009). In this study, the 

Bardenpho final effluent contained 52% organic nitrogen out of the total nitrogen.  

 

Table 23 shows the Bardenpho removal rate of nitrogen for a range of flows from 

7,466 to 16,496 m3/d, with an average flow rate of 11,947 m3/d. The MBR was sized 

to allow an annual daily flow of 16,700 m3/d to enter the Bardenpho plant. To show 

Bardenpho performance in removing the TKN and organic nitrogen at different 

inflow rates, Figures 57 to 58 present the performance of the Bardenpho system 

during a flow range of 19,683 to 30,345 m3/day. 

 



 

 123 

 

Figure 57: Flow dependent variation of the Bardenpho TKN removal rates (based on data 

collected from 31/1/12 to 31/1/13) 

 

 

Figure 58: Flow dependent variation of the Bardenpho organic nitrogen removal rates (based 

on data collected from 31/1/12 to 31/1/13) 

 

Figure 57 and 58 show that the Bardenpho percentage removal of TKN and organic 

nitrogen decreases when the flow entering the plant increases. This reduction of 

performance can be related to the reduced retention time during higher flows, which 



 

 124 

lead to shorter sedimentation time and shorter contact time between the nitrifying and 

denitrifying bacteria and the wastewater. It shows that up to the inflow rate of 20,000 

m3/d the removal of TKN and organic nitrogen is relatively steady, while higher flow 

rates will reduce the percent removal. 

 

6.2.1.2 Suspended solids 
The Bardenpho influent contains average TSS levels of 125.08 mg/l, with a standard 

deviation of 22.43. The high standard deviation is caused by the inflow and 

infiltration (I/I) flow entering the sewer network during heavy rain (Crites & 

Tchobanoglous, 1998). During high I/I flow, the concentration level of solids will be 

diluted due to the mix of rain and/or ground water with wastewater.   

 

While 70% of the total suspended solids entering the wastewater treatment plant are 

removed through the primary stage, Table 23 shows that a further 83.58% is removed 

by the Bardenpho. This removal rate is related to the performance of the second 

clarifier and its retention time, and the wasting volume out of the Bardenpho system. 

 

Figure 59 presents the performance of the Bardenpho system in removing the 

suspended solids during a flow range of 19,683 to 29,082 m3/day. 



 

 125 

 

Figure 59: Flow dependent variation of the Bardenpho TSS removal rates (based on data 

collected from 31/1/12 to 31/1/13) 

 

The Bardenpho system shows a relatively constant removal range between 78 to 90 % 

during flow up to 20,000 m3/d, with only one sample at a flow of 29,082 m3/d with 

74% removal. Although there were few flows recorded at rates higher than 20,000 

m3/d, the removal of TSS is expected to drop with the increase of flow due to the 

reduction in sedimentation time. In Figure 59 there are two points during low flow 

rates with lower removal efficiencies, these points could be related to a laboratory 

error where a sample was not mixed well or data collection error. 

 

6.2.1.3 Biodegradable organics 
The Bardenpho influent contains average COD levels of 252.52 mg/l, with a standard 

deviation of 22.43. The biodegradable organics are used as an electron supplier 

required during the biological removal of nutrients. Within the Bardenpho first stages 

(anaerobic, first anoxic and aerobic zones), most of the biodegradable organic matter 

is utilised by the bacteria, therefore organic matter in the form of ethanol is added in 

the Bardenpho second anoxic tank to ensure continuous removal of nutrients. 

Measurement of COD level in the effluent indicates that 85.55% of the COD, in 